
	Ibuprofen(Motrin)- Every 6-8 hours as needed **Not for use under 6 months**  No more than 4 doses in 24 hours

	Childs Weight (lbs.)
	12-17
lbs.
	18-21
lbs.
	22-32 
lbs.
	33-43 
lbs.
	44-54
 lbs.
	55-65 
lbs.
	66-76 
lbs.
	77-87 
lbs.
	88+ 
lbs.

	Total Amount	
	50 mg
	75 mg
	100 mg
	150 mg
	200 mg
	250 mg
	300 mg
	350 mg
	400 mg

	Infant drops 50mg/1.25mL
	1.25 mL
	1.875 mL
	2.5 mL
	3.75 mL
	5 mL
	--
	--
	--
	--

	Liquid 100mg/5mL
	2.5 mL
	4 mL
	5 mL
	7.5 mL
	10 mL
	12.5 mL
	15 mL
	17.5 mL
	20 mL

	Jr. strength 100mg Tabs
	--
	--
	1 tab
	1.5 tabs
	2 tabs
	2.5 tabs
	3 tabs
	3.5 tabs
	4 tabs

	Adult 200mg Tabs
	--
	--
	--
	--
	1 tab
	1 tab
	1.5 tabs
	1.5 tabs
	2 tabs



	Acetaminophen(Tylenol)- Every 4-6 hours as needed **Not for use under 2 months** 
No more than 5 doses in 24 hours (Do not exceed more than 4,000mg/day)

	Childs Weight (lbs.)
	6-11 lbs.
	12-17 lbs.
	18-21 lbs.
	22-32 lbs.
	33-43 lbs.
	44-54 lbs.
	55-65 lbs.
	66-76 lbs.
	77-87 lbs.
	88+ lbs.

	Total Amount
	40 mg
	80 mg
	120 mg
	160 mg
	240 mg
	320 mg
	400 mg
	480 mg
	560 mg
	640mg

	Infants/Childrens Syrup 160mg/5mL
	1.25 mL
	2.5 mL
	3.75 mL
	5 mL
	7.5 mL
	10 mL
	12.5 mL
	15 mL
	15.5 mL
	20 mL

	Chewable 160mg tab
	--
	½ tab
	½ tab
	1 tab
	1.5 tabs
	2 tabs
	2.5 tabs
	3 tabs
	3.5 tabs
	4 tabs

	Adult 325mg tab
	--
	--
	--
	--
	--
	--
	--
	--
	--
	2 tabs=650mg



	Diphenhydramine (Benadryl)- Every 6-8 hrs. as needed
** For patients under 20 lbs. and at least 6 months of age, direct parent to give 2.5mL of Benadryl
**Not recommended for pts under age 4 for colds
**Not recommended for allergies tx under age 1.

	Childs Weight (lbs.)
	20-24 lbs
	25-37 lbs
	38-49 lbs
	50-99 lbs
	100+lbs 

	Total Amount
	10 mg
	12.5 mg
	19 mg
	25 mg
	50 mg

	Liquid 12.5mg/5mL
	4 ml
	5ml
	7.5 ml
	10 ml
	-

	Chewable 12.5 mg tab
	-
	1 tab
	1.5 tabs (1 ½ tabs)
	2 tabs
	4 tabs

	25 mg tabs
	-
	0.5 tab (1/2 tab)
	0.5 tab (1/2 tab)
	1 tab
	2 tabs

	25 mg capsules
	-
	-
	-
	1 capsule
	2 capsules
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	Zyrtec
	6-24 months
	2-5 years
	6 years and older 

	Liquid 5mg/5mL
	2.5 mL daily
	5mL daily
	10 mL daily

	Chewable tablets 5mg each
	
	1 tablet daily
	2 tablets daily

	Tablets 10 mg each
	
	
	1 tablet daily
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	Claritin
	2-5 years
	6 years and older 

	Liquid 5mg/5mL
	5mL daily
	10 mL daily

	Chewable tablets 5mg each
	1 tablet daily
	2 tablets daily

	Tablets 10 mg each
	
	1 tablet daily
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